


Version: 030303

NOTE: READ THE ENTIRE MANUAL PRIOR TO
INSTALLATION

The REGENT-C is a seven post cable assisted terminal system. The
layout of the system is a 4’ 0 straight flared offset with each post at a 6’
3” spacing.




REGENT-C 350

SEVEN POST OPTION
PART # DESCRIPTION PCS
REGENT-C COMPONENTS
Shis 126" X 6' 3" W-BEAM - REGENT-C ANCHOR PANEL |
(GALV)
SR22 REGENT-C DOUBLE CABLE ANCHOR BOX (GALV) [ 1
SR32 33' 8" OAL REGENT-C SYSTEM CABLE (GALV) 1
SR42 REGENT-C CABLE SUPPORT WASHER (GALV) 2
STANDARD BCT COMPONENTS
API12 2" X 6" PIPE SLEEVE (GALV) 1
AP22 6' 6" DOUBLE STUD CABLE (GALV) 1
AP282 8" X 8" X 5/8" MELT BEARING PLATE (GALV) 1
AP32 ANCHOR PLATE (GALV) 1
ETS2 HALF ROUND BUFFER (GALV) 1
SBSTS GROUND LINE STRUT 1
SKT4 6' 0" STEEL TUBE (GALV) 2
WOOD COMPONENTS
WP-MA-B 6" X 8" X 14" WOOD BLOCK 5
WP-MA-CRT 6" X 8" X 6' 0" WOOD POST - CRT - AL/MS 5
WP-TX-P1 51/2" X 7 1/2" X 45" WOOD POST
HARDWARE

HH-A307-1 1" HEX NUT 4
HW1603 5/8" DOUBLE RECESSED NUT 52
HW 1604 5/8" ROUND WASHER 24
HW1641B 5/8" X 10" HEX HEAD BOLT 2
HW207B 5/8" X 1 1/4" SPLICE BOLT 28
HW2180B 5/8" X 1 1/2" BLOCK BOLT 16
HW225B 5/8" X 10" POST BOLT 1
HW231B 5/8" X 18" POST BOLT 5
HW-A307-1 1" ROUND WASHER 4

POST INSTALLATION

Place a string line from the center of the front face of the block at post
seven (the last wood line post) to the point which is 37 6” upstream and
4’ 0” back from the roadside. Mark at every 6’ 3” from post seven.

You may also consult the diagram below for more detail.

DISTANCES FROM TANGENT
LINE TO POST FACE
32 o rl¥
1 pa’ 0 H B
8 [ jul | I
S'J 16 24 32 40 48
DISTANCES FROM TANGENT
LINE TO BACK FACE OF RAIL

Offsets measured from tangent line of blockout face at post #7,

to the face of each post.

Post Spacing Offset Post Spacing Offset
1 6 3” 48” 4 6’ 3” 32”7
2 6 3” 40” 5 6’ 3” 24”
3 6’ 3” 40” 6 6”3”7 16”

***The seventh wood CRT post substitutes for the last post normally
found at the end of the guardrail run.***

Remember, posts #1 and 2 do not have a blockout attached.




Layout the system with all
components as listed.

Insert five (5) 6° 0” CRT posts
“WP-MA-CRT” into the ground at
positions #7,6,5,4, and 3.

The bolt hole should be at 21”
above the ground line.

Insert two (2) 6’ 0” foundation
tubes “SKT4” into the ground at
positions #2 and 1. (The top of the foundation tubes may not rise more
than 4” above the ground line measured using the 5’ 0” cord method)

Insert two (2) 45” BCT posts “WP-TX-P1” into the tubes at position #2 and
#1. ‘

Attach the ground strut
“SBST5” to the foundation tubes
and posts #1 and #2 using the
5/8” x 10” bolts & 5/8” nut.

RAIL INSTALLATION

All three panels “SR12” are the
same, however, make sure that
they are all aligned in the
appropriate direction.

The slotted regions MUST BE
to the right (UPSTREAM) of
the punched section as shown.

Attach the rail and blocks to the
posts starting at post #7 and
working towards the last post at
position #1.

kDO NOT ATTACH THE
RAIL TO POST #2#****

Attach the two cable clip
washers at posts #3 and 5 in the
front valley of the rail.

At each post requiring a
blockout, use a 5/8” x 18” Bolt
“HW231B”, with 5/8” Nut and
Washer

Be sure to tighten the bolts.

Note: Posts #1 and 2 do not
have an offset block attached.

At Post #1 use the 5/8” x 10”
Bolt “HW225B”, with 5/8” Nut
and Washer




] _ ¢

S * 9 L _ 8

[ I —

43AD3ENIIH I Ag OM(

WILSAS TIUNIWAIL IVdTdYND
J-1N3D3d

‘ONI ‘S1ONd0dd NOSAdg

{10yue 4o 4503 Ut papnpL) Buinin Jaj4e asou
o4 (Buiyaays aaaYaY (1) 2dAL 2L X ..2L) Jeiew Ayases jaalqo yoeiq pue moyjak Aiddy ‘g1

‘uole40J 2jeulWl 04 241d Bulseag o 4usq pue sajoy ‘ein ,8/S YRy} sieu pgy ‘gL

451X SqurRa4SU03
Kem-30-44B1y 31 pasn aq Aew sadoys apis yoeoudde ayj Yym jusysisuod sadojs sadaals g

PapuUayxa 3q pInoys J1eJp.enb ayy ‘adojs |4 @ apiaad oy ssaj
40 "4} 00} 2q P3puR4xa aq ued jiedpsenb ayy pue ‘|4 e ueyy ssay ng (1ag4e)y Jo Lig) ado)s
JuawjuRqu3 3)qesJaAe.y B o suifiag paaN Jo yjbus ayy 4| 3jqedsap si adojs | gL

“Buiudng wouy wayy
Juanaud of sysod poam Jejnbue}aas ayy oy ,pajleu-aoy, 3q JjeyS SIN0X20]q Poom ay] Z|

‘L4 4s0d Jo weauysdn xoq a1qe>
3y} Je s3Ydeyje pue 94 4sod JajJe |Ied By} Jo 3pisyIeq 3y} of sassed 3jqeI YL G pue € #
sysod fe sdip> a1qe> ay} Ul buiysal aq pue Aa)jeA ayy Ul WeaJ}SUMOP [9ARL] PINOYS 31082 3y

“|led 3Y4 Jo @34 di4edy Y4 of ybnoayy ‘z4 ysod puiyaq ssed pinoys 3)qer waysks ay) |l

“synu Buwaybiy
u3ym Bulysimy wouy 31qed 3y4 yuaaaud of pasn 3q pjnoys (sJand }20] jauueyd Jo sdib adia)
‘21a3p buppo) v *yney aq ysnuw 3)1qed waysAs ayy pue ‘Ajquasse ajqed Aemeseauq ay) oL

3 jew pa ppedwod Ajayenbape Yy pappeq
|elsajew Jejnuedy uaauibua ayy g parosdde
U0l4eARIXE BULINP PBJa}UNGIUa S1 30, UAYM §

'3]0Y 3Y4 Wouj pI4RARIXD
PUe 3]0y 3y4 Jo Woy4oq 3y} uj padeid aq )
41 pasn aq kew dasp 07 @10y 4sod ‘eiq ,z|

“juswal44as Juanaid o} papeduos Ajoydeysijes aq jsnw
328q 3y} ‘s3)oy pajjiip uj pade|d aJe sagny jios ayy J| ‘aqny ay4 ul 4sod poom ayy
2q jou jjeys Aay) ‘pedy bujatip parosdde ue yyim usaLp aq Aew sagny oS 3yL 8

“Aiessadau aq Aew buipesb 3yis *(pJod 0
.5 & buoje paunseaw) aunpunodb ayy saoqe 4 ueyy asow apnajoud jou Jjeys sagny oS YL L

"3pRW 3. 54n2 PU3 puE Pa)IIP B8 S3J0Y [1B
J34JR EELW O LHSVY Y4im 32UepJ0dIR Ul juswieady uoljeaJdasadd e 213034 ||RYS J3qUl} |1V §

‘pazjuealeb 3q 1jeys sajeid fuiieaq pue sdoydue 3)qes ‘saljquIsSe 3|qed ‘s4nu ‘sjjoq Y 'S

(lld WeB4SUMOP 4O S4N030Iq o 3IRY|

au)) Juabuey ay4 Wo.y Jled 3y o 338y 3pRq Y4 04 UBAIG 2.8 SUOISUBWID 435350 Jsod By Y
‘usayqed 304 xoq Joyue jusde(pe

3y} Jo wea.ysdn pajed0] a4e sjo|s PAJIIUIBUS 3} feyy oS PajualIo 3q |1eYs 1B 3y '€

“Z# 4s0d o} pajdauuod jou YRR

6559-287-(008) ‘02081 Vd WILRI4IG
22 34InS "iid U449 1RZEN 77T “3U] 'S§INPOIG UoSAIg LBIN4IE4NUEW BU} 40 SUOLEPUBLWOIRS

L# 1S0Od 40

e

WY3d1Sdn IV
40 3AISH3vE 01
SIHOVLLY 374v¥D

33v4 3144Vl 0L
HONO4HL ANV 2# 1SOd
INIH34 S3SSPd 379vD

1SOd 143 aoom

¢ — L# sisod KB R .3

JganL .0 .9 X .8 X .9 "

L — ¢# s1Sod

5 Wi,

ngcd /\ AINO T LSOd @
LON/¥3HSYM/LT04 0T X ,8/S

1s0d 1249 aoom
SY X W2/T L X .2/1 G

1ON ¥'d@ .8/S
JdIHSYM ONNOY .8/S
l1og .81 X ,8/S

S3ENL NOILYANND4 .0 .9
LNALS 3NITIONNDAD

(133LS a0 qooMm>

NV LON W1 HLIM

N3 HOV3 1V J3HSYM
HOVL1lY 378vd HOv3 | |
T

‘\ c# 1SOd 1V TIVY HIVLILY LON 00

1S0Od TIVAIaYND QAVANYLS

= =/

11—l

3NIMAINNOYO

R
1
1

1NN "¥aT .8/
1108 .¥/1 T X .8/S
¢+ HOV3 v

1NN "¥'d .8/S
1od .v/T 1 X .8/8
3017dS HOV3 1V HOv3 8

ONIOVdS £ .9 @ S30vdS 9

349714 LHDIVYELS .S L€ ¢+ D-1IN3D3d 04 SIINIT Avd '

IEEL2TN

ol

g311vi4 4o |

8%

SdIT0 1d0ddNS 378V0

HLION3T A¥d NI

AL SHHING' SN0 T3ANTINI £ # L1SOd

PUB SUOL{INJ4SUI YjiM 33UBPIOIIR UJ PB|1E4SUI 3Q ||BYS Joyduy PU3 J-INIDIY YL 'L b

e X0E dOHINY 37GY0 WALSAS =

314v0 314noa 5

H92 €0/L1/%0 HLON3T 1248 031333400 113

H92 £0/92/20 MIH 0312333300 W

HOD  0/0E/0l el L0300 — | 3d01S ANV OL NOILISNVSL

Gowswr | o | ] | 033N 40 HIONT1 A

] z _ ¢ P T 5 [ 9 L g




CABLE INSTALLATION

Pass the long cable, “SR32”, through
the first panel from the front side to
the backside, then behind and around
post #2 towards post #1.

Insert the cable end into and
through the double cable anchor
box (plate) “SR22”. Be sure the
cable box is installed as shown,
with the short cable anchored
between the rail and the long
cable.

Attach the double cable
anchor box (plate) to the rail,
and connect the cable using
the 1” Nut & Washer.

NOTE: Do not over-tighten
cable. Make sure to leave
enough slack to be able to
attach to the anchor box
(plate) “AP32” at post 7.

Pull the long cable “SR32”
downstream in the traffic face
valley of the rail and pass the
remaining free stud through the
third panel to the backside
between post #6 and 7.

Use a wrench on the other end
of the cable to prevent
twisting. Tighten both ends to
remove any slack.

NOTE: At this point, check to
make sure the cable rests
inside the hook washers
located in the front side valley
of the rail at post #3 and 5.

Insert the cable into and
through the standard anchor
box (plate) “AP32”.

Attach the anchor box (plate)
to the rail, and anchor with the
1” Nut and Washer




Insert the 6’ 6” cable “AP22”
into the anchor box (plate)
as shown.

Pass the other end of the 6’ 6”
cable through the base of post 1
and attach on the other side of
the bearing plate “AP282”. Both
ends need a 1” Nut and Washer.

Tighten both ends of the cable,
being sure that the cable does
not twist.

Attach the buffer end with (4)
splice bolts and nuts.

Check to be sure that all bolts
are tightened and both cables
are taut.

Congratulations on a successful installation of the REGENT-C!

10

INSTALLATION NOTES/CHECKLIST

The rail is not connected to post #2.

The rail shall be oriented so that the engineered slots are located
upstream of the adjacent anchor box hole pattern.

The post offset dimensions are given to the back face of the rail
from the tangent line (face of blockouts of downstream rail).

All bolts, nuts, cable assemblies, cable anchors and bearing plates
shall be galvanized.

All timber shall receive a preservation treatment in accordance
with AASHTO M133 after all holes are drilled and end cuts are
made. ’

The soil tubes shall not protrude more than 4" above the
groundline (measured along a 5' 0" cord). Site grading may be
necessary.

The soil tubes may be driven with an approved driving head. They
shall not be driven with the wood post in the tube. If the soil tubes
are placed in drilled holes, the backfill material must be
satisfactorily compacted to prevent settlement.

When rock is encountered during excavation, a 12" Dia. post hole,
20" deep may be used if approved by the engineer. Granular
material will be placed in the bottom of the hole and backfilled
with adequately compacted material excavated from the hole.

The breakaway cable assembly, and the system cable must be taut.
A locking device, (vice grips or channel lock pliers) should be
used to prevent the cable from twisting when tightening nuts.

The system cable should pass behind post #2, through to the traffic

face of the rail. The cable should travel downstream in the valley
and be resting in the cable clips at posts # 3 and 5. The cable

11




¥

passes to the backside of the rail after post #6 and attaches at the
cable box upstream of post #7.

The wood blockouts shall be "toe-nailed" to the rectangular wood
posts to prevent them from turning.

A 4:1 slope is desirable. If the Length of Need begins on a
traversable embankment slope (3:1 or flatter) but less than a 4:1,
and the guardrail can be extended back 100 ft. or less to provide a
4:1 slope, the guardrail should be extended.

Steeper slopes consistent with the approach side slopes may be
used if Right-Of-Way constraints exist.

16d nails through 5/8" Dia. holes and bent on bearing plate to
eliminate rotation.

Apply yellow and black object safety marker (12" X 12" Type III
Reflective Sheeting) to nose after curving.

USER NOTES

12




